View Model Selection

125 RT Radiator

# PART NUMBER DESCRIPTION Price Cart
1. 9411641000 M5x22 ALLEN SCREW    
2. 3420012000 THERMOSTAT, BOTTOM PART    
3. 9013336000 O-RING    
4. 9013074000 THERMOSTAT    
5. 9430242000 M5 HEX NUT    
7. 3920012000 REAR WATER TUBE    
8. 9014385000 HOSE BAND    
9. 3920011000 UPPER WATER TUBE    
10. 9013422000 M6 CLIP NUT    
11. 9013069000 FAN    
12. 9013429000 RADIATOR CAP    
13. 3920013000 AIR VENT HOSE FOR RADIATOR    
14. 9016211000 RADIATOR    
15. 9013244000 M6x14 BUTTON HEAD SCREW    
16. 9013068000 RUBBER FUNNEL    
17. 9013067000 BUSH ( POLYAMIDE )    
18. 9014379655 M6x25 SCREW    
19. 9013073000 SPRING WASHER    
20. 9430098655 M6 HEX NUT    
21. 9014386000 HOSE BAND CLIP    
22. 3920010000 WATER TUBE BOTTOM    
23. 9436013655 WASHER    

View Model Selection